
VERSION 1.1

Assembly Instructions

Manbo
Collection

Higreen
Outdoor

0190



Manbo Collection Page 2 of 12

30 min

TIME # OF PEOPLE DIFFICULTY

PARTS INVENTORY

ID DESCRIPTION

Lounge chair section

Table top

Burner Lid

QTY

4

PARTS INVENTORY CONT.

1

ID

1

1

1

2

1

1

1

2

DESCRIPTION

M6 ALLEN KEY

M6× 20MM Bolt

QTY

4

4

28

4

Hardware may loosen over time, check
the bolts regularly and tighten if necessary.

2

!

M6 Washer

Back cushion

4

4

Seat cushionA1

C

D

E

F

G

H

I

J

K

M

N

O

P

Q1

R1

S1

Fire pit pan

Table base piece 1

Table base piece 2

Table door piece

Tank rack

Table leg 1

Table leg 2

1

T 1Screwdriver

Up clip

Down clip

Wind guard

28

1Table leg 3

B

L

Lounge chair base 4A2

M8× 40MM Bolt 16Q2

M8 WasherR2 16

M8 ALLEN KEYS2 1

Higreen Outdoor

ASSEMBLY INSTRUCTIONS

Read these instructions carefully and keep for future
reference. Refer to parts inventory for guidance, and
ensure you have all pieces before starting.

When assembling, place all parts on a soft, clean, and flat
surface such as a carpet to prevent scratches.

If you’re having difficulty, our friendly Customer Care team 
is always here to help. email us at Higreen-
outdoor@outlook.com.

16U M8 nut



Page 3 of 12

1
A1

A2

! Attach Lounge chair base (A2) to Lounge chair section (A1) with M8 Bolt (Q2)
Nut (U) & Washer (R2)

R2

Q2

x4

S2

Higreen Outdoor
Manbo Collection

U



Page 4 of 12

2

! Attach Table leg（I/J/K) to Table top (B) with 
Bolt (Q1) & Washer (R1) 

× 12

R1

Q1

S1

B

I

J

J

K

Higreen Outdoor
Manbo Collection



Page 5 of 12

3

! Insert Table base piece 1 (E) between Table leg 1&2（I/J) 
Connect them with Bolt (Q1) & Washer (R1) 

x4 R1

Q1

E

I

J

Higreen Outdoor
Manbo Collection

S1



Page6 of 12

4

R1

Q1

x4

! Insert Table base piece 2 (F) between Table leg 2&2（J/J) 
Connect them with Bolt (Q1) & Washer (R1) 

F

JJ

Higreen Outdoor Manbo Collection

S1



Page 7 of 12

5

R1

Q1

x4

! Insert Table base piece 2 (F) between Table leg 2&3（J/K) 
Connect them with Bolt (Q1) & Washer (R2) 

F

J
K

Higreen Outdoor Manbo Collection

S1



Page 8 of 12

6

G

H

! Attach Tank rack (H) to Table door piece (G) 
with Bolt (Q1) & Washer (R2) 

R1

Q1

x2

Higreen Outdoor
Manbo Collection

S1



Page 9 of 12

7

B
D

K

! Put the Fire pit pan (D) into Table top (B) 
Connect the control board of Fire pit pan (D) & Table leg 3 (k) with Bolt (Q1) & Washer (R1) 

x2

R1

Q1

Higreen Outdoor
Manbo Collection

S1



Page 10 of 12

8

G

I

! Attach the Table door piece (G) to Table leg 1 (I) 

Higreen Outdoor
Manbo Collection



Page 11 of 12

9

B

C

!
Connect the Wind guards (P) with Clips(N&O) accordingly. 
Tighten the cross head screws on the clips (N&O) to fix it.
Put the Burner lid (C) and Assembled Wind guard (P) on the table

P

N

O

P

N

P

O

T

PP

P

Higreen Outdoor
Manbo Collection

! Hang the Burner lid (C) on the hidden hook
of Table base piece(E) when not in use for
easy storage

C
E



Page 12 of 12

10

L L

L L

M

M M

M

Higreen Outdoor
Manbo Collection


	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12



